PARTS CATALOG

R SUPPLEMENT

/Gasolme Golf Car/Utlllcar

- USE THIS SUPPLEMENT WITH CATALOG NO. 99448- 77

ISSU ED: DECEMB ER 1978

3 to

O
o
-

No. 99448-79




PART :

NO. NAME USED. ON
- 4319 " BOLT, stabilizer bracket, 3/8-24 x 1 hex. hd. (2) (Peerless axle) . Late 77 - D, D4
L7775 LOCKNUT, stabilizer bracket, 3/8-24 x 7/16 x 9/16 hex. (2) ,

: (Peerless axle) .o.vviuriiiieiiivioneeiteedenaensonenaneions Late 77 — D, D4

.16232-70 CLAMP, stabilizer axle tube bracket (Dana axle)........cooovnnen.nn tate 70 to * — D, DC, D4
+ 1624170 AXLE TUBE BRACKET, stabilizer (Dana axle)oeceveeeseroneeraness Late 70 to * — D, DC, D4
. 16241-77 Late 77—~ D, D4

AXLE TUBE BRACKET, stabilizer (Peerless axle) .................

CRANKSHAFT — PAGE 5 G2

. 6642 " THRUST WASHER, COMNECHNE 1O (2) « - v vveneenrenernanneensons

+ 23703—67A - CRANKSHAFT ASSEMBLY, with pin, rod & bearing............. ..

+.23703~71B  CRANKSHAFT ASSEMBLY, 'with pin, rod & bearing.................

*23707-78 - CRANKSHAFT, circuit breaker side (use with 6642)........c.c0uinv.
" 23708-67 CRANKSHAFT (Replaced by 23718—67) .

* 23708~78 -CRANKSHAFT, transmission side (use with B642). it et ins

. 23718-67

CRANKSHAFT,. transmission side (use with 6642).........0.. ...

'36369~77 SEAL KIT, primary drive. .......oootiiiie it
Consists of: » ' '
i1108 O-RI'NG
11109 O-RING
11117 O-RING
23747-71B LOCKWASHER
34865—-63 PLUG
36467-61 FELT SEAL

- 4331 SHOULDER BOLT, flange hub, 5/16-24 x 2-7/16 hex. hd. (4)........

, 11010 - . RETAININGRING. ...... .. O AR RSP

*36400~71B '~ TRANSMISSION SECONDARY DRIVE, complete.............c. . ...

"'+ 36403-67C - STATIONARY FLANGE {(Replaced by 36404—71) ; L
- 36404-71 STATIONARY FLANGE... e PR
~ 36410-718  FLANGE HUB, less retaining ring (long)....<: ... F T T
. 3641577 FLANGE HUB, less retammg ring (short) 7. ... .. i

- 1302 SCREW,; No. 10-24 x. 5/8 POZIdrlv fil. hd. (8) coennnniiin e ‘
= 1304 - SCREW (Replaced by 1302)

Late 77 to* — D, D4

67 to Early 71 - D;

69to Early 71 = DC

Late 71 to *'—= D, DC, D4

65 to * — D, DF, DC, D4 (Above
Serial No. 65D-1429)

-Late 71 to* = D, DC, D4

67 to Early 71 - D;
69.to Early 71 = DC

72t0 * - D, D4

Late 77 to* — D; D4
63 to 65 — D (Below
Serial No. 65D-1429); 68'to 70'-D;

69 & .70 — DC; Late 77 to. * —~ D, D4

L‘ate77to*—D D4
67to* DGQto* DC, D4

71to * — DC, DC, D&
Late 77 - D, D4

67 to * —D; 69 to * — DC, D4

: NOTE:" Asterisk (*) indicates part is used for latest model year shown on cover.




PART

NO. NAME o : "USED ON
) o
G1o
2994969 BELT ADJUSTMENT BRACKET KIT...oirovneurnee e, 77 to * - D, D4
: Consists of: )
4734 . BOLT, 5/16-18 x 1-1/4 hex. washer hd.
4735 .. BOLT, 5/16-18 x 1-3/4 hex. washer hd.
5445W CARRIAGE BOLT, 5/16-18 x 1-1/4
8161 . LOCKNUT, 5/16-18 x 7/16-x 1/2 hex. (3)
8162 © LOCKNUT, 1/4-28 x 3/8 x 7/16 hex.
8997 BUSHING (2)

29941—79 STRAP, starter-generator
3147679 BRACKET,' starter-generator

STARTER GENERATOR - 1969 TO 1976 - PAGE 17 G 10A -
D (ABOVE SERIAL NO. 69 D-1911)-

DC (ABOVE SERIAL NO. 69 DC-1037)

2994969 BELT ADJUSTMENT BRACKET KIT........ e te e ececenssennesen Late 69 to 76 — D, DC, D4
Consists of: o
4734 BOLT, 5/16-18 x-1-1/4 hex. washer hd.
4735 BOLT, 5/16-18 x 1-3/4 hex. ‘washer hd.
5445W CARRIAGE BOLT, 5/16-18 x 1-1/4
8161 LOCKNUT, 5/16-18 x 7/16 x 1/2 hex. (3)
8162 LOCKNUT, 1/4-28 x 25/64 x 7/16 hex.
- 8997 BUSHING (2)

29941-79  STRAP, starter-generator
31476-79 BRACKET, starter-generator .
37084-41 -~ SPRING WASHER, generator—starter mounting (2) (quantity correction).  Late 69 to 76 — D, DC, D4

10011 STRAP, spark plug cable

............ I [+ I8 (- Yo » Y » '
31981-65B  SPARK PLUG CABLE, 16in: ....... . cooiiioii i caiiiin s . "75t0*~D, D4
32309-69 - - SPARK PLUG, No. 5-6 (use with high compressron cylinder head
16649—67B) .« vt v iiivie it e e e e i e 71 to * - DC; Late 71 to * —

. S (Above 3B-13000-H1)
75009--78 CONDENSER (Canada radio interference requirement).......... PR -Late 78 to* - D, D4

27258=67. - ' CHOKE CONTROL CABLE ASSEMBLY (used on correction).......... 67to* D
2725969 CHOKE CONTROL. CABLE ASSEMBLY (used on correction).......... 69 to* — DC, D4
27703-55 - GASKET, main orifice plug - 63to*~D, DF, DC, D4

269‘03—63‘ REED PLATE (used on COTECtioN) . . ..vovuiereuviervueneninisnains 63 to 70.— D, DF, DC, D4
- 40511-78 CLAMP, throttle control cable

....................... teeeeieeisnae late78to* — D, D4

7740 LOCKNUT, accelerator bracket, 5/16-18 x 1/4 x 1/2 hex. (2) Ceiaieat 76to* - D, D4 -
25785—30A-. - BUSHING, brake pedal léver < lower (2) .. Cedieiesaiae e 63 to* —-D, DC, D4
4248263 BUSHING, brake lever — UPPer. .o v v e i e e i inn i Fr I 63 to * — D, DF, D4;
. 63 to 68 - DC
o NOTE: Asterisk (*) indicates part is-used for latest mode) year-shown on cover.

D, D4




NO. NAME - : . USED ON

R R, - PAGE 51 Q2|
' 57025—63B° TILLER BAR (R;eplaced‘by 57026—67) : .
5702667 TILLERBAR ASSEMBLY ... ... oo DA e 63to 73 - D, DF, DC

pace 53 G21-1

57025-63B = TILLER BAR (Replaced by 57026—67) _ :
- 5702667 TILLER BAR ASSEMBLY ..ottt it tanan e ennis 74t0o* =D
57204—74  SPACER (2) (quantity correction)............ ... .. e ieeeeaeaen 74to ¥ — D

_ D4 — PAGE 57 GZZA

§ 50230-79 FRONT HOUSING ... vviieree e iaaieerrionerasssnannsnssnnancsnes 79 to * — D4

\\ 50260—79 FORKHOUSING ....cvivvreiianecncasasnnsnsnnnas Ceeeieneine 79 to* — D, D4
53244—72B- INSTRUMENT PANEL, with studs (w/0 gas gauge hole)..... Cieeeees 72 to * — D4

\ 53246—72A INSTRUCTION DECAL, instrumentpanel ........oooiveneniinioin . 72to78 - D4

33214-67C  INSTRUCTION PLATE . oot et it et e eneess 67to* —D

50528—67 . FLOOR MAT, right shield & floorboard ............. eeeeiieaaie... B7t0* —D;69t072 ~DC
50529—-67A FLOOR MAT, left shield & floorboard-..........cooitiiaiieanennns 67to*—~D;69to72-DC

50535~73 FLOOR MAT (1 piece) (Replaced by 50528—67 & 50529—67A})

FRAME AND REAR SUSPENSION — PAGE 60 G213

3945  BOLT, shock absorber — lower, 3/8-24 x 2-1/4 hex. hd. (Peerless axle) Late 77— D, D4
4333 ~ BOLT, bumper plate, 3/8-24 x 5 hex. hd. (4) (Peerless axle)......... Late 77 = D, D4
4733 SCREW, shock bracket to axle housing, 5/16-18 x 1 Torx. hd....... w. 18to* —D; D4 -
6314W WASHER, shock bracket, 5/16 x 9/16 x 1/8..............c.ioett 78 to * — D, D4
6416 WASHER, shock absorber — lower, 3/8 x 1 x 5/64 (Peerless axle)..... Late 77 - D, D4
6607W WASHER, bumper plate, 3/8 x 29/32 x 5/32 (4) (Peerless axle)....... Late 77 -~ D, D4
7775 LOCKNUT, shock absorber — fower, 3/8-24 x'7/16 % 9/16 hex. ;
: (Peerless.axle) .. .u. .o v e iien i i ia it Late 77— D; D4
. 2479467 'SPACER, shock absorber — Iower (Peérless axle).......... e heeean Late 77— D, D4
50514—-67B.  FLOOR PANEL. (Replaced by 50514~70)
50514-70 FLOOR PANEL, left.. ... .icuiuiininaienvnnnnneenneaenananaeens 67 to * — D; 69 to 72 - DC -
5452473 LOWER BRACKET,. shock absorber (Dana) ......................... Late 73 to Early 77; 78 to * — D, D4
5452477 BRACKET, shock absorber (Peerless)..i.......ooue cionoiin. e, Late 77 - D, D4
85213—42A © SHOULDER BOLT, shock absorber (Dana — 2) (Peerless — upper)..... 66 to * — D, DC, D4
SEAT A BEVERAGE HOLBER — PAGE & Cﬂ‘-"
52134—72A ~ COVER, seat bottom cUshion . ..........cieniiiumenisnenaearaenns 72t * — D, D4
52135-72A  COVER, seat back cushion.............. PO 72t0 * —- D, D4

50346—79 REINFORCEMENT STRAP, body (2} ....... N iesesresecinsnneanain 79to* —- D, D4
61300-75 BODY ASSEMBLY.:.... P e eieasereienaeaeans 79to* —~ D, D4

50257-79 INSULATION PAD ..o it iitieiiacnicienscnnns P 79 to * - D, D4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.




PART

'NO.

 NAME

_ USSED .ON

2339

6716
7624
8212
8528W
58044-74

65231-67C
65231-78

2541

8141
6130179
61529-79
61528-79
61810-~79 .

6300
6703
66019—75A

70026-72

B Q3k
BOLT, bracket, No. 10-24 x 3/4hex. hd. (4).v.uuuvniuiinnnnnann..
WASHER, bracket, No. 10 x1/2x 3/64......cccoviveirinnnnennnn.
LOCKNUT, bracket, No. 10-24 x-1/4 x 3/8 hex. (8)euneennennnn..

POP RIVET (4) (quantity correction). . ... il
POP RIVET, garment box clip (3);-retainer (3) (quantity correction). ...

RETAINER (3) (quantity correction) .......... e )

MUFFLER (Replaced by 65231~78) :
MUFFLER ... eeeviennnnnarennennns e taraaeenenrivanes e

SCREW, fuel tank door hinge, No. 8-18 x 3/8 self tapping ctsk.
Pozidriv flat hd. (3)....covvveeiiiiiin... R eriieiaanes

SPEED NUT, gas tank door hinge screw (3) s Y

DOOR, fuel tank filler.........ccoc.oiiivanen. R

LOOP PAD, fuel tank filler door (2)........ eeeen S

HOOK PAD, fuel tank filler door (2) .......... e Cevean

HINGE, fuel tankdoor................ e S ey,

WASHER, battery hold-down bracket, 5/16 x 7/16 x 1/32......... i
WASHER, battery hold-down bracket, 1/4 x 5/8 X 1/16. e,
BATTERY, dry charged. .. ... o e e

G39A

CABL"E, reversing switch........ ... o L L,

SWITCHES - PAGE 93 G40

2645W

7095179
71470—63D
7158075

. 74509-76

74511-65

SCREW, with external tooth 1. w. , 5/16-18 x 1/2 self tapping slotted
hex. hd. (4) (name correction) .. .....c.coouiiiiiiiiiiiniy. .y e
PLATE,; choke and ignition switch on/off. f e riireeseeceaa e

“SOLENOID SWITCH & .eee et i ittt e -

SOLENOID SWITCH (Replaced by 71470—-63D)

. VOLTAGE-REGULATOR (Hitachi) ........ ... . iiiiiiiniinnnnn..s

VOLTAGE REGULATOR (BOSCh) . ...oivnerveieinannenenennnninns

77 to * — D4
77 to * — D4
77 to ¥ — D4
74to * — D, D4
74to * — D, D4
7410 * — D, D4

69 & 70 — DC; 67 to * —

79to* —D, D4
79to * — D, D4

. 79to*~D, D4

79to* — D, D4
79to* — D, D4
79 to * — D, D4

D, D4

75 to Early 76 - D, D4
75 to Early 76 — D, D4

75to* = D, D4

69 to Early 72 -D

71to* —D, DC, D4
79to* - D, D
67 to * — D; 69 to *

Late 76 to * — D, D4~

-DC, D4

Late 68 to Early 76 — D, D4 (Above *
Serial No. 6660); 69-to-72 ~ DC

NOTE: Asterisk (*) indicates part is used for latest mode! year shown on cover.




BB REAR AXLE AND DIFFERENTIAL |
| LATE 1977

21

D '
4‘\\ N *

e
\




INDEX PART
" No.

NO.

=
w

37

1 376
2 3940
3 . 3957
4 3962
5 3977
‘6 6573
7 7849
8 7054
9 7061
10 7216
11 7661
12 7664
. 54524-77
8280377
15 83044-77
16 83046-77
17 83049-77
18 8305277
19 .83054-77
20 8305677
21 8309077 -
22 83091-77
23 .83092~77
24 83003-77
25 83094-77
26 - ‘8310977
27 83117-77 .
.28 83121<77
29 83122-77
130 83123-77
31 8312477
32 83127-77-
33 8312877
34 83129-77
35 8313077
3. '8§3136-77
83138~77
38 8314877
39 8315177
40 8315377
41 8315577
42 83156~77 |
43 83157-77-
44" 83200-77"
45 °83201-77
4% . 8320277 -
47 ;- 83203-77
48 83204-77
49 . 8320577 -
50 - . 83206-77
51 83207~77
‘52 83208~77
53 .. -83209-77
54 83210~77

NAME : o USED ON

WASHER, pinion bearing retaining ring —inner..................... .. Late 77 - D,

NOTE: Asterisk (*) indicates part is used for latest modet year shown on cover.

. DOWEL PIN, differential €ase (2). ... .uurereneresnmnanarinnnenen. Late 77 - D, D4
BOLT, 5/16 x7/8hex. hd. {(10)..........co . nin... Caeas ewseud .. late 77 — D, D4
BOLT, 3/8x3-3/8hex.-hd. (H.............. Miieediveisarsea.ens Late 77 -0, D4
BOLT, 1/2x 1-1/2hex. hd. (8)...0...civeiieennnnn. ceihian. ... Late77 -D, D%
BOLY, 7/16 x 1-1/2hex. hd. (8)........ e A S Late 77 —D, D4
WASHER PLATE, differential gear carrier (2) ceeesseiiiiiiill Late 77 - D; D4
LOCKWASHER, 1/2(8). ..... .. late77-D, D4

" LOCKWASHER, 7/1618)......... SR PO R S Late 77 - D, D4
LOCKWASHER, 3/8(4)..... P O S ... late77--D, D4
RETAINER, axlenut (2).................¢ S i eeeieeeeeanean - Late 77 =D, D3
‘NUT, hub to axte housing (8) ........................... R Late 77 - D; D4
NUT, axle shaft (2) . ... ...oou.voeiiina . . iee..  Late 77 —D, B3
BRACKET, -shock absorber. . ... L S ... ‘Late 77 - D, D4
REAR AXLE AND DIFFERENTIAL ASSEMBLY, complete ........... Late 77 - D, D4
GASKET, differential case........ PN D s ..Late 77 -D, D4
SPACER, pinion shaft —outer............. e i e ‘Late 77 = D, D4
SEAL, pimton shaft. .. ... ... ... i it e i .. Late77 -D, D3
RETAINING RING, pinion beanng 111 (- A U AN Late 77 - D, D4

- BALL BEARING, pinion shaft {2)..... .. ... ... . .. iivviiiininnn. Late 77 - D, D4
RETAINING RING, pinion bearing —inner..........0c....vvunu... Late 77 - D, D4
‘RINGGEAR.................... T SO " Late 77 — D, D4
GEAR, axle (2)...... B T S - Late:77.- D, D4
GEAR, idler (2)...... PR o S Late 77 - D, D4
THRUST WASHER, idler gear (2)........... S A SR Late 77 - D, D4
SHAFT, Jdler gear .. ... .oouioeneieivaiinaesesinenaanin DU Late 77 = D, D%
RADIAL BEARING, pinionshaft. .. ............... DU PN Late 77 - D, .D4
NEEDLE BEARING, axle {2)..........cevnevnnnn.s R Late 77— D, D3
DIFFERENTIAL CASE, right. . ..oou e eeeiaeerans + Late 77 - D, D3.
THRUST WASHER, axle gear (2); hub to.axle bearing (2)............. Late 77 = D, D4
DIFFERENTIAL CASE —left...... D PO S Late 77~ D, D4
CARRIER, gear —differential ......... ... . 0 ieeeiiniin v.. Late' 77 = D, D4

. PIN, idler gear shaft ...........c0oo0. ... PO S A A Late 77 =D, D4
PLUG, fill . i i s it i v i i e e ’ Late77eB;-D4
O-RING, axle housing (2 ... .. oooi i o iiiii i, Late 77 - D, D4
PLATE, axle housingend (2).............. e ea e T i Ltate 77 - D, D4
NEEDLE BEARING, .pinion shaft ..... .. e e “‘Late 77 = D, D4

. SEAL, ‘axle housing — outer {2)................ R U Late 77 —D, D4
BALL BEARING, axle (2)........... i e et eaeeerenaan Late 77 —- D, D4
KEY, hub (2). ... i i it vin i venaidaainen P Late 77— D, D4
WHEEL HUB, with studs {2 eiiiiaiins e e e e Late 77 ~ D, D4
THRUST WASHER, gear carrier — radial bearmg {2)oeviven i Late.77 - D, Da.
RADIAL BEARING, gear carrier.......c.o.vueiviinrnnnnnnnenon .... Late77 - D, D3
.WASHER, pinion beanng retammg ring —outer........... .. .00 L.ate 77 - D, D4
CPINION SHAFT - il e P B R R “Late 77 - D, D4
SPACER pumon shaft mner. e i e e de Late 77 -~ D, D4

_;AXLE “right. ; 2 Late 77~ D, D4

“"HOUSING, axle -rlght L._ ..................... i Late 77 =D, D4 -

wHOUSlNG axlei=left~ .o il oo e P Late'77 ~ D, D4
AXLE - shaft = Ieft... R P S S S - Late 77 =D, D4
COUPLING, transmission.— pinionshaft................ e Late 77 —.D, D4
BOLT, pinion shaft ... o Lol v o v i isiv ol Late 77— D, D4
SPACER, -pinion shaft transmission coupling .............cvuu s, Late 77 - D, DF
LOCKWASHER pinionshaftbolt........... ... .. ... 0 .. -Late 77.—-D, D4
D4

T e —




REAR AXLE AND DIFFERENTIAL |8
—DANA—
1978 & LATER




INDEX PART

NO.

NO.

NAME

USED ON

17
18

19

20 -

21

S22

23

24

25

27
28
29

30
31

6702
'54524—73
82702—78
82703-78
82704-78
82705-78
8270678
82707-78
82708—78
82712-78
82713-78
82717-78
82723-78
8272478
82728-78
8272978
82730~78 .
82731-78

82732-78 -

8273378
82734-78
82735—78
82736—78
8273778

- 82749~78 -

82750~78
82770-78
82772~78

'82807—78

82948-73

8303263

8303363
8303463
83035~63
8305163
83072—63
83073-63

83074-63 .

83085-73
83103—73

‘8310473

83106—63A
83112-63A
8312573

- 8313163
- 83132—-63A
.- 83133-63A

SCREW, 5/16-18 x 1 Torx. hd. ... ...t

WASHER, 5/16 X 11/16 X 1/16. . cuuvneieniiiieniininnneeecnecenens
MOUNTING BRACKET, shock absorber.......................ooo0 .

AXLE SHAFT, right. .........cereenii i innns [N
AXLE SHAFT, left. .. reiie e ittt iaannannns
OIL SEAL, axleend (2)........coevuiiiiiinnnnnn. B P
BEARING, axle end (2) ... uniniereiaiiiiioiesannernnennnass
RETAINING RING, axle bearing (4) .....oceiiiiiiiiiinnvannin,
HUB, rear wheel (2).............. e veeiseereons e
KEY, hub (2).....vvevninerennnns e

COTTERPIN, pinion nut .....cooi ittt iiiiiiiiennesionarenanas
CASTLE NUT, pinion ... ..ot iiiiieaceniiaaneinn S
"THRUST WASHER, pinion bearing. . ........viiiiienienernnnnnains
BEARING CONE, pinion (2).....ccvevirriennennnaens S
SPACER, pinion bearings ......covureieniiiiiiinirenecnnnnnnenns
SHIM, differential bearing — ,003""....ccvivrriiniinineeinnnannenes

SHIM, differential bearing — .005"........ e i
SHIM, differential bearing — . 010" .............. vttt rieeaeaaaas
SHIM, differential bearing = .030" ... ...t Beaaaeaee

BEARING CUP, differential (2)......ccoiiiiiioniiinniiiiioa
BEARING CONE, differential (2)........ T S
GASKET, axle housing cover......... e aae e
BOLT, axle housing cover (8) .....oviviviiiiiinessnsernrnneeenans
COVER, axle housing ... .c..veeeeeieeaenanoeeennaninmeersnannnn
PLUG, axle hOUSING COVET «.vu'vverinenrnrnneereenivenenns P
BREATHER PLUG, axie housingcover............... e
PLUG, Grain .. ..ooveiniiiinenniinennnnneonnens N
WASHER, 2XI8 NUE (2) . e\ tneerieerrriaeeernesonnnnrceenoeennns
DIFFERENTIAL GEARSET......cieniiiiiinnnnns
REAR AXLE AND DIFFERENTIAL ASSEMBLY, complete ...........
MATCHED PINION AND GEAR .......... e erineerrenararanansd See
SHIM, pinion bearing — front — _003™. ... ..coiniiiiuiinieaiiiaenns

SHIM, pinion bearing — front — . 005" .. ... ..o i i
SHIM, pinion bearing —front — .010™.. ... .. .. ittt
SHIM, pinion bearing —front — . 030", ........ . coiiiiiiiiiia

OIL SEAL, pinion............... i SO .
SHIM, pinion bearing —rear — . 003" ... ..cciiiiieiiniiiiinniein

SHIM, .pinion bearing — rear — . 005" ....... et e

- SHIM, pinion bearing —rear — 010" ... ... .ottt
MOUNTING STUD, wheel hub-(8).......ouivneminaininnenneiiinen,
ROLL PIN, differential €ase ......civeeiieraeerannsevissnnnensnes
SHAFT, TdIer BBar . vi i ii e nnerenionnaransssosnesansses
BOLT, drive 8ear (4)..ceueee i iviiurennnnarnsnionenasnneesnaness
BEARING CUP, Pinion (2) «..ovtvvneiirnnenaronsisersnnnasnnnnns
‘DIFFERENTIAL CARRIER ASSEMBLY, with gears ......... e
NUT, axle shaft (2) ........ e ieeesecenses st taiiesanasesoonaneas
PINION YOKE « v it i eiiienimiennnaanrcneesssssesesessssncsannnns
WASHER, pinion nut (1)....0iueiiiiiiien i iiinaaa i

78to * — D, D4
78 to * — D, D4
78 to * —.D, D4
78 to * - D, D4
78 to * — D, D4
78 to * — D, D4
78 to * — D, D4
78to * — D, D4
78 to * — D, D4
78to * - D, D4
78 to * — D, D4
78to* —D, D4 . -
78 to* - D, D4
78 to* — D, D4
78 to ¥ — D, D4
78 to* -~ D, D4
78to * — D, D4
78to * - D, D4 -
78 to * — D, D4
78 to* — D, D4
78 to ¥ —~ D, D4
78:to * = D, D4
78 to * — D; D4

" 78to* D, D4

78 to * = D, D4
78 to * — D, D4
78to* — D, D4
78to * — D, D4

78to* —D, D&

78 to * - D, D4
78 to * — D, D4
78to* - D, D4
7810 * =~ D, D4
78'to * — D, D4
78 to * — D, D4
78 to * — D, D4
78 to* — D, D4
78to * — D, D4
78'to * — D, D4
78 to * — D, D4
78 to.*— D,. D4
78 to * —:D, D4
78to* — D, D4
78 to* — D, D4
78 to * — D, D4
78to* - D, D4
78to* —~D, D4
78 to * — D, D4

NOTE: Asterisk (*)indicates part is used for latest mode| year shown on cover.

GU3C



. 8 /@@
I : 31 Pa %
B 00— v s )
 GUUA




INDEX' PART

NO.

NO.

NAME o R ‘ USED ON

8939569
89429-63

TOP ASSEMBLY, with fittings (less fringe) (used on correction) ...... 63t0 73 — D, D4 ‘

TOP COVERING (less fringe) (used on correction). ...... P 631073 -D, D4

WOoOONONHE W

2667

- 2818

2871W
2872W
2887W
3987
4017
5919
5947W
6220W
6266
6314W
6678W
6702
6703
7036
7041 -
7688
7740
8483
89440-74
8944174

8944474
'89447—74

8945074
89451~74
8945674
8945774
8945874
8946174

 89464-74

89465-74

89466-74

8946774

8947074 . -
89472-74
8947474

8947574

8947674

BOLT, 5/16-18 x 2hex. hd. (2) ... ..couiiriiinniannns ... 74to*—D, D4
BOLT, 5/16-18 x 1-1/2hex. hd. (8 = D) (6 —D4) ......... e 74to* —D, D4
BOLT, 5/16-18 x 1-1/4 hex. hd. (6) .......ooiieeiiineciiveivnnns 74 to* - D, D4
BOLT, 1/420 x 1-1/2 hex. Ml (2)eiinnenr it ie e Late 77.to * — D4
BOLT, 5/16-18 x-1-3/4hex. hd. (2). ... .ceriiiii i ieenannn " 74t0 * —D4
BOLT, 5/16-18 x.3/4 hex. hd. (10 — D) (10 — D4) ...... s e 7410 % - D, D4
BOLT, 5/16-18 x 1 hex. hd. (2).........coiviennnn i, e 2., ‘Late 77to * — D4

LSPACER, 1/4{8) ittt e 74 to * -~ D, D4
SPACER 9/16(2) ..ot e e et ateseeveaseneran e, ‘7410 * — D, D4
WASHER, 5/16 x 1-1/16 X 1/16 (B) .. ..o vi i e e e iieeiaenanns 74to *~D.
RUBBER WASHER, 5/16 x 7/8 x-1/8 (5}........ S " 74t0%* —D4
WASHER, 5/16 X 9716 X 1/322)e. e veieninee it iinaieiannnens Late 77 to * — D4
WASHER, 5716 X 1-1/2 X 3/16(2) .o civeeeiiete i iiaeannnanin e 74 to* —~ D, D4
WASHER, 5/16 x 11/16 x 1/16 (10 — D) (20 - D4)........... N 74t0 * — D, D4
WASHER, 1/4x 5/8 X 1/16(2). . i vvin i ieiniienreninin esevv. Late 77to* —D4 L
LOCKWASHER, 1/4(2).......... et B U .. Late77to* —D4
LOCKWASHER, 5/16 (4 — D) (6 — D4) ............................. 74 to * —‘D D4
NUT, /420 X 5/16 X 7/16. . . coviviiii e e inenens Venenieanes .- Late 77°to ’ﬁ‘ D4
LOCKNUT, 5/16-18 x 1/4x 1/2hex. (22 -D) (21 —D4)............. 74t0 * ~D, D4
POPRIVET ridgeplate (4).. ..ot iiniin i s cen.s 14t0%F - D ‘D4
SUN TOP, complete ... .. ieuiiieisiiiinisie i ieeiineianinnnnans 7210 * — D4
SUPPORT TUBE, front (2).....ccvvtiininiee i iinnann. e 7410 ¥ -~ D4
CROSSOVER TUBE,. lower front........ ST e 7410 * — D4
CAP, front sUPport tUbe {2). . .. veie i ieceis e i e ininiens .. I14to* D4
SUN TOP, complete ........... ..o iiaiia. J 72t0* <D .
‘SUPPORT TUBE, leftfront.............. ... ..., R 74t0* =D
SUPPORT TUBE, rightfront......... e ey e, e e 74t0* —D
COVER,; SUR 0P .. v ettt et s e te e e st e e e aias 74t0* = D, D4
CROSSOVER TUBE, upper front & rear (2) ......... Ve e e 7410 * ~ D, Dg .-
SUPPORT TUBE, UPPer (2).. . vt it iae e ienees 74t0'* — D, D4
RIDGEPLATE............ e e e R S 74to* - D, D4
SPACER, front support tube, 7/8 (4) ... . ..... 0o oo il el 74to *—-D, D4 .

~ BUSHING, rear support tube pivot, 15/18(2)............... e 74t0* =D, D4 -
SUPPORT TUBE, rear(2)........c.......... e e i 74t0 * —~D, D4
RUBBER WASHER, front support tube (8} ...... TP SN 7410 ¥~ D
BACKING PLATE, rear guide (2) ;.. ..viiuereneniiataenanss i T4t *® -D, D4
GUIDE, rear supporttube (2) B N SN 74t0*~D, D4
PLATE(2).. .0 vinine i v B PN 67 t0.73 — D, D4

BRACE, front support tube to housmg [ B e eeaiea, 74to* =D

‘o7 =s part is used for. latest model year shoWn» : 'ﬁéver.

T, —n




TR K i 5 i
_‘;
N
N N
\
]
,
: o
S
) S
. ¥
i
*.
o R
“
EI

| “Milwaukee, Wisconsin 53201 . PR s . " e

.



